

INSPECTION CERTIFICATE

Date of Issue : 31/12/2025				Reference No. : A5/26-93TH260102LOTUSLOTUS				Certificate No. : C5734/0026	
No.	Grade	Shape	Size (mm)	Tolerance	Length (M)	Weight (Kgs)	Condition	Heat/Cast No.	Remark
1	AISI316L	R	13.00	h9	3.00	495.00	CD	7G60101	736-11108

RoHS
Compliant

Chemical Composition(%)										Mechanical Properties					
No.	Elements		C	Si	Mn	P	S	Ni	Cr	Mo	Hardness (HRB)	TS (N/mm ²)	YS (N/mm ²)	EL (%)	RA (%)
	Spec	Min Max	Max	Max	Max	Max	Max	10.00 14.00	16.00 18.00	2.00 3.00					
1	Heat/Cast No 7G60101		0.0190	0.5800	1.5400	0.0290	0.0239	10.0800	16.7600	2.0300	95.00	703.00	613.00	40.00	70.00

Remark : TS - Tensile Strength , YS - Yield Strength , RoA - Reduction of Area

Remark : TS - Tensile Strength , YS - Yield Strength , RoA - Reduction of Area

CD- Cold Drawn

CDG - Cold Drawn with Rough Grinding

CG - Cold Drawn with Centerless Grinding

PL - Peeling

D.O. No: 69/0621

P.O. No: RM202605001

Quantity: 295kg.

SIGNATURE: 

INSPECTION CERTIFICATE

Date of Issue : 31/12/2025				Reference No. : A5/26-93TH260102LOTUSLOTUS				Certificate No. : C5734/0026	
No.	Grade	Shape	Size (mm)	Tolerance	Length (M)	Weight (Kgs)	Condition	Heat/Cast No.	Remark
1	AISI316L	R	13.00	h9	3.00	495.00	CD	7G60101	736-11108

RoHS
Compliant

Chemical Composition(%)										Mechanical Properties					
No.	Elements		C	Si	Mn	P	S	Ni	Cr	Mo	Hardness (HRB)	TS (N/mm ²)	YS (N/mm ²)	EL (%)	RA (%)
	Spec	Min Max	Max	Max	Max	Max	Max	10.00 14.00	16.00 18.00	2.00 3.00					
1	Heat/Cast No 7G60101		0.0190	0.5800	1.5400	0.0290	0.0239	10.0800	16.7600	2.0300	95.00	703.00	613.00	40.00	70.00

Remark : TS - Tensile Strength , YS - Yield Strength , RoA - Reduction of Area

CD- Cold Drawn

CDG - Cold Drawn with Rough Grinding

CG - Cold Drawn with Centerless Grinding

PL - Peeling

D.O. No: 69/0621

P.O. No: RM202605001

Quantity: 295kg.

SIGNATURE: 



INSPECTION CERTIFICATE

Date of Issue : 12/03/2026				Reference No. : C5/26-93TH260306LOTUSLOTUS				Certificate No. : C5846/0026	
No.	Grade	Shape	Size (mm)	Tolerance	Length (M)	Weight (Kgs)	Condition	Heat/Cast No.	Remark
1	AISI316L	R	13.00	h9	3.00	576.00	CD	7G266102	778-11236

RoHS
Compliant

Chemical Composition(%)										Compliant	Mechanical Properties						
No.	Elements		C	Si	Mn	P	S	Ni	Cr	Mo			Hardness (HRB)	TS (N/mm ²)	YS (N/mm ²)	EL (%)	RA (%)
	Spec	Min	Max	Max	Max	Max	Max	10.00	16.00	2.00							
		Max	0.030	1.00	2.00	0.045	0.0300	14.00	18.00	3.00							
1	Heat/Cast No 7G266102		0.0230	0.5700	1.4900	0.0340	0.0290	10.1600	16.8200	2.0300			97.00	719.00	598.00	31.00	76.00

Remark : TS - Tensile Strength , YS - Yield Strength , RoA - Reduction of Area

CD- Cold Drawn

CDG - Cold Drawn with Rough Grinding

CG - Cold Drawn with Centerless Grinding

PL - Peeling

D.O. No : 69/0621

P.O. No : RM 202605001

Quantity : 206kg

SIGNATURE :

INSPECTION CERTIFICATE

Date of Issue : 12/03/2026				Reference No. : C5/26-93TH260306LOTUSLOTUS				Certificate No. : C5846/0026	
No.	Grade	Shape	Size (mm)	Tolerance	Length (M)	Weight (Kgs)	Condition	Heat/Cast No.	Remark
1	AISI316L	R	13.00	h9	3.00	576.00	CD	7G266102	778-11236

RoHS
Compliant

Chemical Composition(%)										Compliant	Mechanical Properties						
No.	Elements		C	Si	Mn	P	S	Ni	Cr	Mo			Hardness (HRB)	TS (N/mm ²)	YS (N/mm ²)	EL (%)	RA (%)
	Spec	Min	Max	Max	Max	Max	Max	10.00	16.00	2.00							
		Max	0.030	1.00	2.00	0.045	0.0300	14.00	18.00	3.00							
1	Heat/Cast No 7G266102		0.0230	0.5700	1.4900	0.0340	0.0290	10.1600	16.8200	2.0300			97.00	719.00	598.00	31.00	76.00

Remark : TS - Tensile Strength , YS - Yield Strength , RoA - Reduction of Area

CD- Cold Drawn

CDG - Cold Drawn with Rough Grinding

CG - Cold Drawn with Centerless Grinding

PL - Peeling

D.O. No :

69/0621

P.O. No :

RM 202605001

Quantity :

206kg.

SIGNATURE :

[Signature]

Material Certificate Batch no. 47/25096/42
47.25096/43 47/25096/44 Inv. IV825188

客户名称 Customer					证书编号 Certificate No.	AZXC2001220-003				
合同号 Order No.	/				检验日期 Inspection Date	2024-12-20				
产品名称 Product	不锈钢线材 Stainless steel wire rods for cold forging				交货状态 Delivery State	软丝				
规格 (mm) Dimension	Φ3.0mm				牌号 Steel Grade	316L				
炉号 Heat No.	YX1606-580				生产批号 Production No.	/				
重量 (kg) Weight	/				生产日期 Production date	2024年 12月 20日				
化学成份 (%) Chemical composition(%)										
Element	C	Si	Mn	P	S	Cr	Ni	Mo	Cu	N
MIN.						16.00	10.00			
MAX.	0.03	1.00	2.00	0.045	0.030	18.00	12.00			
Percent	0.019	0.35	0.91	0.031	0.003	16.22	10.06	2.05	0.14	
机械性能 Mechanical Properties									晶粒度 Grain Size	
抗拉强度 Tensile Stress (Mpa)	面缩率 Reduction (%)		伸长率 Elongation (%)		屈服强度 Yield Stress (Mpa)		硬度 Hardness (HV)			
678										
盘号 Coil No	重量(kg) Weight		盘号 Coil No		重量(kg) Weight		盘号 Coil No		重量(kg) Weight	
备注: (Remarks)										
1、如有质量异议时, 请提供证书号、合同号、规格、牌号、炉号、批号、盘号、重量等 If any quality doubts, please supply the number of certificate、dimension、grade、heat、Pro										
声明: 经检验和试验, 本产品符合合同标准之规定。 Through inspection and Test, Quality of this product conform to the Stipulations of the related contract and standard.										

Material Certificate
Batch no.47/25039/22
Inv.IV825093

产品质量证明书
INSPECTION CERTIFICATE

Factory: Fujian Tsingtao Nickel Industry Co., Ltd.

订货单位 Customer	无锡青通金属科技有限公司	执行标准 Specification	Q/TIPT001-2024
收货单位 Purchaser	无锡青通金属科技有限公司	产品名称 Product	不锈钢盘条 Stainless Steel Wire Rods
质保书编号 Certificate No.	N2410125287801	签发日期 Date of Issue	2024-10-12
数量 Quantity	4	重量 Weight(t)	8.021

一、基本信息 Basic Information

序号	炉号 Heat No.	批号 Batch No.	钢种 Steel Grade	代码 Code	规格 Size (mm)	数量 Quantity	重量 Weight (t)	交货状态 Delivery Condition	合同号 Contract No.
1	NY240816AT16	A3	316L	/	5.5	4	8.021	HRSP	/
2	/	/	/	/	/	/	/	/	/
3	/	/	/	/	/	/	/	/	/
4	/	/	/	/	/	/	/	/	/
5	/	/	/	/	/	/	/	/	/

二、理化检验 Physical and chemical Examination

化学成分(%) Chemical Composition(%) (熔炼分析 Smelting Analysis)

序号	C	Si	Mn	P	S	Cr	Ni	Mo	Cu	Ti	Nb	N	PREN	Others
1	0.019	0.39	0.92	0.041	0.001	16.10	10.02	2.02	/	/	/	/	/	/
2	/	/	/	/	/	/	/	/	/	/	/	/	/	/
3	/	/	/	/	/	/	/	/	/	/	/	/	/	/
4	/	/	/	/	/	/	/	/	/	/	/	/	/	/
5	/	/	/	/	/	/	/	/	/	/	/	/	/	/

拉伸试验 Tensile Test (纵向 Longitudinal) 常温 At RT

序号	Rm (MPa)	Rp0.2 (MPa)	Elongation (A)%	Reduction of Area (Z)%	晶粒度(级) Grain Size (Grade)	硬度 Hardness (HBW)
1	564/568	/	61/61	82/83	/	/
2	/	/	/	/	/	/
3	/	/	/	/	/	/
4	/	/	/	/	/	/
5	/	/	/	/	/	/

三、宏观检验 Macrostructure Examination

1. 尺寸、外形、表面质量 Dimension, shape and surface quality | 合格 Qualified

四、其他检验 Other Examination

1. 辐射监测 Radiosactive Monitoring | 合格 Qualified

以下空白

其他说明 Remarks:.

- 兹证明所列产品经检验均符合合同和标准要求。The material listed above has been tested and complies with the terms of the contract & the standard.
- 交货状态代码Delivery status code: HR=热轧 Hot rolled, OS=在线固溶 On-line solution, S=离线固溶 Off-line solid solution, A=退火 Annealing, P=酸洗 Pickling.
- 产品的标签有: 制造厂、标准、炉号、重量、钢种、尺寸的信息。The product labels include: manufacturer, standard, furnace number, weight, steel grade and size information.
- ISO 9001质量管理体系、ISO 14001环境管理体系和ISO 45001职业健康安全管理体系由方圆标志认证集团有限公司认证。
ISO 9001 Quality management, ISO 14001 Environmental Management System and ISO 45001 Occupational Health and Safety Management System identified by china quality mark certification group Co., Ltd. (CQW).
- MADE IN CHINA

产品质量证明书
INSPECTION CERTIFICATE

订货单位 Customer	无锡青通金属科技有限公司	执行标准 Specification	Q/TTPT001-2025
收货单位 Purchaser	无锡青通金属科技有限公司	产品名称 Product	不锈钢盘条 Stainless Steel Wire Rods
质保书编号 Certificate No.	N2506724451998	签发日期 Date of Issue	2025-06-05
数量 Quantity	6	重量 Weight(t)	12.207

一、基本信息 Basic Information

序号	炉号 Heat No.	批号 Batch No.	钢种 Steel Grade	代码 Code	规格 Size (mm)	数量 Quantity	重量 Weight (t)	交货状态 Delivery Condition	合同号 Contract No.
1	NY250402AV10	D1	316L	/	5.5	1	2.042	HRP	/
2	NY250402AW16	D1	316L	/	5.5	3	6.128	HRP	/
3	NY250422AW05	A4	316L	/	5.5	2	4.037	HRP	/
4	/	/	/	/	/	/	/	/	/
5	/	/	/	/	/	/	/	/	/

二、理化检验 Physical and chemical Examination

化学成分(%) Chemical Composition(%) (熔炼分析 Smelting Analysis)

序号	C	Si	Mn	P	S	Cr	Ni	Mo	Cu	Ti	Nb	N	PREN	Others
1	0.021	0.37	0.92	0.034	0.002	16.30	10.02	2.02	/	/	/	/	/	/
2	0.020	0.39	0.94	0.035	0.001	16.07	10.02	2.02	/	/	/	/	/	/
3	0.015	0.46	0.92	0.038	0.001	16.13	10.03	2.01	/	/	/	/	/	/
4	/	/	/	/	/	/	/	/	/	/	/	/	/	/
5	/	/	/	/	/	/	/	/	/	/	/	/	/	/

拉伸试验 Tensile Test (纵向 Longitudinal) 常温 At RT

序号	Rm (MPa)	Rp0.2 (MPa)	Elongation (A)%	Reduction of Area (Z)%	晶粒度(级) Grain Size (Grade)	硬度 Hardness (HBW)
1	650/650	/	48/48	78/77	/	/
2	645/650	/	48/47	77/78	/	/
3	610/612	/	50/50	80/80	/	/
4	/	/	/	/	/	/
5	/	/	/	/	/	/

三、宏观检验 Macrostructure Examination

1. 尺寸、外形、表面质量 Dimension, shape and surface quality | 合格 Qualified

四、其他检验 Other Examination

1. 辐射监测 Radiosactive Monitoring | 合格 Qualified

以下空白

其他说明 Remarks:

- 兹证明所列产品经检验均符合合同和标准要求。The material listed above has been tested and complies with the terms of the contract & the standard.
- 交货状态代码Delivery status code: HR=热轧 Hot rolled, OS=在线固溶 On-line solution, S=离线固溶 Off-line solid solution, A=退火 Annealing, P=酸洗 Pickling.
- 产品的标签有: 制造厂、标准、炉号、重量、钢种、尺寸的信息。The product labels include: manufacturer, standard, furnace number, weight, steel grade and size information.
- ISO 9001质量管理体系、ISO 14001环境管理体系和ISO 45001职业健康安全管理体系由方圆标志认证集团有限公司认证。
ISO 9001 Quality management, ISO 14001 Environmental Management System and ISO 45001 Occupational Health and Safety Management System identified by China quality mark certification group Co.,Ltd. (CQM).
- MADE IN CHINA

Material Certificate for
Batch no.47/25152/12 and
47/25152/13 Inv.IV825255

产品质量证明书
INSPECTION CERTIFICATE

FACTORY: FUJIAN TONGGUO NICKEL INDUSTRY CO., LTD.

订货单位 Customer	无锡青通金属科技有限公司	执行标准 Specification	Q/TTPT001-2025
收货单位 Purchaser	无锡青通金属科技有限公司	产品名称 Product	不锈钢盘条 Stainless Steel Wire Rods
质保书编号 Certificate No.	N2506724451998	签发日期 Date of Issue	2025-06-05
数量 Quantity	6	重量 Weight(t)	12.207

一、基本信息 Basic Information

序号	炉号 Heat No.	批号 Batch No.	钢种 Steel Grade	代码 Code	规格 Size (mm)	数量 Quantity	重量 Weight (t)	交货状态 Delivery Condition	合同号 Contract No.
1	NY250402AV10	D1	316L	/	5.5	1	2.042	HRP	/
2	NY250402AW16	D1	316L	/	5.5	3	6.128	HRP	/
3	NY250422AW05	A4	316L	/	5.5	2	4.037	HRP	/
4	/	/	/	/	/	/	/	/	/
5	/	/	/	/	/	/	/	/	/

二、理化检验 Physical and chemical Examination

化学成分(%) Chemical Composition(%) (熔炼分析 Smelting Analysis)

序号	C	Si	Mn	P	S	Cr	Ni	Mo	Cu	Ti	Nb	N	PREN	Others
1	0.021	0.37	0.92	0.034	0.002	16.30	10.02	2.02	/	/	/	/	/	/
2	0.020	0.39	0.94	0.035	0.001	16.07	10.02	2.02	/	/	/	/	/	/
3	0.015	0.46	0.92	0.038	0.001	16.13	10.03	2.01	/	/	/	/	/	/
4	/	/	/	/	/	/	/	/	/	/	/	/	/	/
5	/	/	/	/	/	/	/	/	/	/	/	/	/	/

拉伸试验 Tensile Test (纵向 Longitudinal) 常温 At RT

序号	Rm (MPa)	Rp0.2 (MPa)	Elongation (A)%	Reduction of Area (Z)%	晶粒度(级) Grain Size (Grade)	硬度 Hardness (HBW)
1	650/650	/	48/48	78/77	/	/
2	645/650	/	48/47	77/78	/	/
3	610/612	/	50/50	80/80	/	/
4	/	/	/	/	/	/
5	/	/	/	/	/	/

三、宏观检验 Macrostructure Examination

1. 尺寸、外形、表面质量 Dimension, shape and surface quality | 合格 Qualified

四、其他检验 Other Examination

1. 辐射监测 Radiosctive Monitoring | 合格 Qualified

以下空白

其他说明 Remarks:

- 兹证明所列产品经检验均符合合同和标准要求。The material listed above has been tested and complies with the terms of the contract & the standard.
- 交货状态代码Delivery status code: HR=热轧 Hot rolled, OS=在线固溶 On-line solution, S=离线固溶 Off-line solid solution, A=退火 Annealing, P=酸洗 Pickling.
- 产品的标签有: 制造厂、标准、炉号、重量、钢种、尺寸的信息。The product labels include: manufacturer, standard, furnace number, weight, steel grade and size information.
- ISO 9001质量管理体系、ISO 14001环境管理体系和ISO 45001职业健康安全管理体系由方圆标志认证集团有限公司认证。
ISO 9001 Quality management, ISO 14001 Environmental Management System and ISO 45001 Occupational Health and Safety Management System identified by china quality mark certification group Co.,Ltd. (CQM)。
- MADE IN CHINA